
MOSLEY 

A-33-M-WARC 

^4 1° 

= t _ Z > 

MOSLEY ELECTRONICS, INC. 
1325 STYLE MASTER DRIVE UNION, M O flOM 



ADDENDUM 
CHANGES TO PHASING LINES 

The 5/16" clamp is no longer used. The phasing lines are pre-drilled at the proper 
attachment point for your coax. 
Place an 8-32 x 1" machine screw through the hole in the phasing line and secure with 
lockwasher and nut provided. 
Secure the solder lug to the 8-32 screw with the remaining lockwasher and nut The center, 
or "HOT", section of the coax should be attached to the phasing line farthest from the mast. 



P a r t s L i s t f o r TA-33-MW 
Ite m # P a r t # Quan. D e s c r i p t i o n 
1 A1001 2 Element S u p p o r t 
2 A1002 8 I n s u l a t o r B l o c k 
3 1003 16 10-32 x 1-1/4" Screw 
4 1004 24 #10 Lockwasher 
5 1005 8 10-32 x 1-3/4" Screw 
6 A1006 2 l " x . 0 5 8 x 7 2 " Coded B l u e 
7 A1007 2 7/8"x.058x36" Coded B l u e 
8 A1008 2 T r a p Assembly Coded B l u e 
9 A1015 2 5/8"x.035x33" Coded B l u e 

10 1016 8 5/8" End Cap 
11 1017 25 #8x1/2" SS S h e e t Metal Screw 
12 A1018 12 1/4-20 x 1-1/2" U B o l t 
13 1038 2 #40 Clamping B l o c k , Aluminum 
14 1019 24 1/4" I n t e r n a l t o o t h l o c k w a s h e r 
15 1020 24 1/4-20 Nuts, SS 
16 1021 2 S o l d e r L u g s 
17 A2889A 1 l - l / 8 " x . 0 5 8 x 7 2 " Coded Brown 
18 A2889B 2 l" x . 0 5 8 x 7 2 " Coded Brown 
19 A1343A 1 l - l / 8 " x . 0 5 8 x 7 2 " Coded B l a c k 
20 A1343B 2 l" x . 0 5 8 x 7 2 " Coded B l a c k 
21 A1025 2 7/8"x.058x54" Coded Brown 
22 A1024 2 7/8"x.058x36" Coded B l a c k 
23 A1027 2 T r a p Assembly, Brown 
24 A1026 2 T r a p Assembly, B l a c k 
25 A1029 2 5/8"x.035x33" Coded Brown 
26 A1028 2 5/8"x.035x33" Coded B l a c k 
27 A1030 1 Mast P l a t e , 1-1/2 & 2" h o l e s 
28 A1031 1 Boom S e c t i o n , Coded B l a c k / B l u e 
29 A1032 1 Boom S e c t i o n , Coded Brown 
30 A1034 0 Ground S t r a p , Not us e d on WARC 
31 A1033 1 Boom S p l i c e , l - l / 4 " x . 0 5 8 x 1 2 " 
32 1035 2 Boom Caps, 1-1/4" 
33 1036 4 Element Caps, 7/8" I n n e r 
34 1037 8 #43 Clamping B l o c k , P l a s t i c 
35 1191 2 #47 Clamping B l o c k , Aluminum 
36 1014 16 2" T r a p S e a l 
37 A1123 1 P e n e t r o x 
38 A1187 2 2" U B o l t s , 5/16" SS 
39 1188 4 5/16-18, Lock Washer 
40 1189 4 5/16" SS Nut 
41 16 I n d i v i d u a l C o i l w i t h S p e c i f i e d 

Number of T u r n s 
42 16 #8 S e l f T a p p i n g Screw F o r T r a p 
43 
44 2 8-32x1" Machine Screw 
45 4 #8 Lock Washers 
46 4 8-32 Hex Nuts 
47 2 3/8".049x33" P h a s i n g L i n e s 
48 2 l " x . 0 5 8 x 7 2 " 
49 2 7/8"x.058x40" 
50 2 T r a p s 
51 2 5/8"x.035x17-1/4" 
52 1 I n s t r u c t i o n Manual 
53 1 Warranty C a r d 
54 1 D e b u r r i n g N o t i c e 
55 1 Warning N o t i c e 



ASSEMBLY INSTRUCTIONS FOR 
THE TA-33-MV 

CAUTION: C o i l A s s e m b l i e s a r e c o l o r coded on one end only; t h i s c o l o r 
code MUST ALWAYS be i n s t a l l e d p o i n t i n g i n toward t h e c e n t e r of t h e 
antenna, toward t h e BOOM. 

NOTE: Added p r o t e c t i o n t o C o l o r Code. To i n s u r e p r o p e r placement of 
t h e t r a p s , you ca n u s e a p i e c e of masking t a p e marked and p l a c e d on 
t h e t r a p c o v e r showing t h e end w i t h t h e c o l o r code. T h i s w i l l p r e v e n t 
c o n f u s i o n i f t h e c o l o r code i s rubbed o f f when a d d i n g t h e p e n e t r o x t o 
t h e t u b i n g . 

REVERSAL OF TRAPS WILL CAUSE HIGH SWR AND OTHER MALFUNCTIONS OF BEAM! 

DO! MAKE SURE YOU PLACE A SMALL AMOUNT OF PENETROX ON ALL TELESCOPING 
P I E C E S OF TUBING. 

DON'T EVER OPEN TRAPS AND PLACE PENETROX ON THE INSIDE OF THE TRAP! 

READ DIRECTIONS CAREFULLY! Mosley a n t e n n a s go t o g e t h e r v e r y e a s i l y . 
Review t h e d r a w i n g s and i n s t r u c t i o n s BEFORE s t a r t i n g assembly. 

P r e p a r i n g Coax 

< > To a t t a c h 1021 s o l d e r l u g s t o coax, s t r i p back t h e b r a i d o n l y 
2-1/2" and make a t w i s t e d l e a d out o f t h e b r a i d e d w i r e s i d e . S o l d e r 
t h e 1021 s o l d e r l u g a 1/4" down from t h e end of t h i s b r a i d e d l e g . 

< > T r i m back t h e i n s u l a t i o n of t h e c e n t e r of t h e c oax a 1/4" and 
s o l d e r t h e 1021 l u g . 

< > Tape t h e "Y" between t h e 2 l e a d s w i t h a good 3M t y p e t a p e and 
a l s o t a p e up e a c h l e g t o t h e 1021 s o l d e r l u g . I f t h i s i s done 
c o r r e c t l y , w i t h a good t a p e , n o t h i n g e l s e i s needed t o s e a l t h e coax. 

< > The above s t e p needs t o be done s o i t c a n be r e a d y i n t h e 
f o l l o w i n g s t e p s . 

BEFORE ASSEMBLY REVIEW ALL PARTS 

< > Check t h e p a r t s l i s t t o make s u r e a l l of t h e p a r t s a r e t h e r e . 
( I f you t h i n k a p i e c e of t u b i n g i s m i s s i n g CHECK ALL OF THE LARGER 
P I E C E S TO BE SURE I T ISN'T TELESCOPED INSIDE ANOTHER P I E C E . THIS I S 
USUALLY THE CASE 99.999999% OF THE TIME.) 

< > I f something i s m i s s i n g make s u r e you have your s e r i a l number 
r e a d y when c a l l i n g . To e x p e d i t e any Warrantee c l a i m s c a l l i n t o our 
E n g i n e e r i n g l i n e f o r prompt s e r v i c e . 

1 



ASSEMBLY 

< > B e g i n a s s e m b l y by gr o u p i n g a l l e l e m e n t s and t r a p s e c t i o n s 
a c c o r d i n g t o c o l o r code. 

ASSEMBLY OF BOOM 

< > Assemble U BOLTS onto mast p l a t e . ( I t e m s 27, 12, 14, 1 5 ) . Fo u r 
U BOLTS w i l l go on one s i d e of mast p l a t e t o b o l d BOOM. Two U BOLTS 
w i l l go on o p p o s i t e of mast p l a t e t o h o l d a ntenna t o MAST. L o o s e l y 
i n s t a l l t h e U BOLTS s o t h a t f u r t h e r a s s e m b l y c a n be completed. R e f e r 
t o drawing. 

< > Once t h i s i s completed s e t a s i d e u n t i l boom i s assembled. 

< > The boom i s i n 2 p i e c e s . I t i s j o i n e d i n t h e middle w i t h a 
1-1/4" OD s p l i c e . T h i s s p l i c e and one i n n e r end of t h e boom h a s a 
d r i l l h o l e . T h i s i s t o a l l o w s p l i c e t o be l o c k e d i n t o p o s i t i o n s o 
t h a t when t h e o p p o s i t e end of t h e boom i s s l i d e o v e r t h e s p l i c e i t 
won't move out of p o s i t i o n . 

< > I n s e r t Boom s p l i c e ( I t e m 3 1 ) , i n t o h a l f of boom w i t h d r i l l h o l e . 
S e c u r e s p l i c e w i t h #8 screw. ( I t e m s 31, 28, 29, 1 1 ) . 

< > S l i d e r e m a i n i n g s e c t i o n of boom o v e r s p l i c e . 

L o c k i n g Boom S e c t i o n s t o g e t h e r . 

< > S l i d e boom i n t o t h e 4 U BOLTS on t h e mast p l a t e and CENTER boom 
i n t h e midd l e of t h e mast p l a t e and t h e f o u r U BOLTS. 

< > Make s u r e boom i s b u t t e d t o g e t h e r . 

< > P l a c e f o u r #43 Clamping B l o c k s between t h e boom and t h e mast 
p l a t e , k e e p i n g t h e f l a t s i d e of t h e c l a m p i n g b l o c k a g a i n s t t h e mast 
p l a t e s i d e . The c u r v e d s i d e w i l l h o l d t h e boom a g a i n s t t h e c u r v e d 
s i d e of t h e U BOLT. 

< > C e n t e r e a c h c l a m p i n g b l o c k under t h e r e s p e c t i v e U BOLT. Once 
t h e s e b l o c k s a r e c e n t e r e d and t h e boom i s b u t t e d and c e n t e r e d on t h e 
mast p l a t e , t i g h t e n U BOLTS. At t h i s time l e a v e t h e mast U BOLTS 
l o o s e u n t i l l a t e r . 

2 



FRONT RADIATOR ASSEMBLY 
C o l o r Coded BLUE 

< > L o o s e l y I n s t a l l I n s u l a t o r s ( I t e m 2) t o element s u p p o r t ( I t e m 1) 
w i t h s c r e w s and l o c k w a s h e r s ( I t e m s 3 and 4 ) . 

< > P l a c e element s e c t i o n ( I t e m 6 ) i n t o "V" of i n s u l a t o r b l o c k ( I t e m 
2) s o t h a t s c r e w h o l e on BLUE c o l o r coded end of ele m e n t ( I t e m 6) i s 
f a c i n g DOVN. 

< > T h i s i s i m p o r t a n t t o a s s u r e p r o p e r p o s i t i o n o f t r a p assembly 
t h a t a r e p r o v i d e d w i t h b r e a t h e r h o l e s and must f a c e downward. 

< > P l a c e s c r e w ( I t e m 5 ) t h r o u g h l o c k washer ( I t e m 4) and 1" t u b i n g 
coded BLUE ( I t e m 6) and s e c u r e t o outermost i n s u l a t o r ( I t e m 2 ) . DO 
NOT OVER TIGHTEN SCREW INTO INSULATOR BLOCK. TIGHTEN ENOUGH TO SEAT 
LOCK WASHER ONLY. 

< > Note: The BEND IN THE PHASING L I N E S GO IN TOWARD EACH OTHER 
OVER THE BOOM. T h i s w i l l e n s u r e t h a t t h e l i n e s a r e c l e a r of t h e mast. 
P l a c e t h e bend i n t h e p h a s i n g l i n e s NEAREST t h e mast. 

< > P l a c e screw, l o c k washer and P h a s i n g l i n e on t o p of 1" t u b i n g a t 
i n n e r i n s u l a t o r b l o c k . ( I t e m s 5, 4, 46, 2 ) . DO NOT OVER TIGHTEN 
SCREW INTO INSULATOR BLOCK. TIGHTEN ENOUGH TO SEAT LOCK WASHER ONLY. 

< > REMEMBER t o keep t h e 3/8" t u b i n g p o i n t i n g i n w a r d a t t h e bend 
toward e a c h o t h e r . (See Drawing) 

< > Repeat t h e above on t h e o p p o s i t e s i d e of BLUE element. R e f e r t o 
drawing. 

< > The n e x t s t e p s w i l l r e q u i r e t h e u s e of PENETROX p l a c e d between 
t h e t e l e s c o p i n g p i e c e s of t u b i n g . Have t h i s r e a d y t o use. 
(SUGGESTION: Cut a o f f a s m a l l c o r n e r o f t h e PENETROX bag, t h i s w i l l 
a l l o w you t o s q u e e z e out c o n t r o l l e d amounts of t h e PENETROX. Use j u s t 
a l i g h t amount r u b o v e r t h e end of t h e p i e c e t o be i n s e r t e d w i t h your 
f i n g e r . Be c a r e f u l not t o g e t t h i s p a s t e on c l o t h i n g e t c . , i t w i l l 
not wash out! 

< > Apply a s m a l l amount of p e n e t r o x on t h e o v e r l a p p i n g p i e c e s a s 
you assemble. 

< > I n s e r t t h e B l u e p i e c e of 7/8" t u b i n g c o l o r coded BLUE. NOTE: 
T h i s p i e c e of t u b i n g g i v e s you 2 c h o i c e s f o r f r e q u e n c y s e t t i n g s . Code 
I , t h e l o n g e s t i s f o r CW. Code I I , t h e s h o r t e s t i s f o r PHONE. 
(SUGGESTION: The phone s e t t i n g i s s o broad t h a t we recommend t h i s 
s e t t i n g f o r b e s t a l l around use on t h e TA-33-M-WARC.) 

< > Once s e t t i n g i s s e l e c t e d a l i g n t h e 7/8" t u b i n g w i t h t h e h o l e i n 
t h e 1" t u b i n g and s e c u r e w i t h t h e #8 S t a i n l e s s Screw. ( I t e m s 7, 6, 
1 1 ) . NOTE: ONCE SCREW SEATS DON'T OVER TIGHTEN OR YOU WILL STRIP OUT 
HOLE. 

3 



< > I n s e r t B l u e c o l o r coded end of t r a p I n t o t h e exposed 7/8" t u b i n g 
and s e c u r e w i t h a #8 screw. ( I t e m s 7, 8, 1 1 ) . 

< > I n s e r t t h e B l u e c o l o r code 5/8" end t i p i n t o exposed end of t r a p 
and s e c u r e w i t h #8 screw. ( I t e m s 8, 9, 1 1 ) . 

< > S l i d e on 5/8" end c a p t o end of element. ( I t e m s 9, 1 0 ) . 

< > Check t o make s u r e element i s c o r r e c t l y mounted on t h e Vee 
b l o c k s , s o t h a t t r a p d r a i n h o l e s and element s c r e w s a r e downward a s 
element s i t s on element s u p p o r t . 

< > Repeat t h e above s t e p s t o complete o p p o s i t e h a l f of BLUE 
element. MAKE s u r e t h a t t h e FREQUENCY s e t t i n g s a r e a l l t h e same. 

T h i s c o m p l e t e s a s s e m b l y of BLUE FRONT RADIATOR ASSEMBLY. 

P l a c i n g RADIATOR onto boom. 

< > Take assembled RADIATOR and p l a c e i t ov e r t h e BLUE c o l o r code on 
t h e t o p of t h e boom. P l a c e a PLASTIC #43 c l a m p i n g b l o c k under t h e 
elem e n t s u p p o r t , k e e p i n g t h e f l a t s i d e of t h e b l o c k a g a i n s t t h e 
r e c t a n g l e and t h e c u r v e d s i d e on t h e boom. ( I t e m s 34, 1, 28, 29, 12, 
14, 1 5 ) . 

< > P l a c e a U BOLT around t h e boom and th r o u g h t h e r e c t a n g l e element 
s u p p o r t . S e c u r e w i t h a 1/4-20 l o c k washer and nut. NOTE: The r e a r e 
two U BOLTS u s e d on t h e RADIATOR. ( I t e m s 34, 1, 28, 29, 12, 14, 1 5 ) . 

< > B e f o r e t i g h t e n i n g U BOLTS c o m p l e t e l y make s u r e t h e element i s a t 
r i g h t a n g l e s t o t h e mast p l a t e . T h i s w i l l keep t h e e l e m e n t s 
h o r i z o n t a l when you a t t a c h t h e mast p l a t e t o t h e mast. 

< > T i g h t e n U B o l t s on BLUE RADIATOR. 

ASSEMBLY OF BACK RADIATOR COLOR CODED RED 

< > Repeat t h e same s t e p s a s us e d on t h e F r o n t R a d i a t o r Assembly. 
F o l l o w t h e c o l o r code f o r RED. A l s o t h e r e a r e No Dimension 
d i f f e r e n c e s . T h e r e i s o n l y ONE s e t t i n g on t h i s element. 

< > Check o v e r t h e element t o make s u r e T r a p s a r e i n c o r r e c t l y and 
t h a t d r a i n h o l e s a r e p o i n t e d downward. 

< > S i n c e t h e mast p l a t e i s between t h e two r a d i a t o r s , t h e back 
r a d i a t o r i s p l a c e d on t h e r e f l e c t o r s i d e o f t h e boom a t t h e p o i n t 
where t h e p h a s i n g l i n e s mate t h e i n n e r i n s u l a t o r b l o c k s . 

< > A t t a c h t h e p h a s i n g l i n e s t o t h e Back R a d i a t o r and l e v e l e lement 
w i t h t h e F r o n t R a d i a t o r . 

< > T i g h t e n U BOLTS on Back R a d i a t o r k e e p i n g element l e v e l . 

4 



ASSEMBLY OF DIRECTOR AND REFLECTOR 

NOTE: THE DIRECTOR I S PLACED IN THE PHONE SETTING 
THE REFLECTOR I S PLACED IN CODE " I " THE LONGEST SETTING. 

< > G a t h e r a l l BLACK c o l o r code p i e c e s t o b e g i n assembly. ( I t e m s 
19, 20, 22, 24, 26, 11, 10, 12, 14, 1 5 ) . 

< > Make s u r e t h a t a l l b u r r s o f aluminum a r e removed from t h e 1" and 
1-1/8" p i e c e s o f t u b i n g b e f o r e b e g i n n i n g t h i s s e c t i o n . 

< > Use a s m a l l amount of PENETROX on a l l t e l e s c o p i n g p i e c e s where 
t h e y o v e r l a p . (5/8", Trap, 7 / 8 " ) . 

< > F o r t h e l a r g e r p i e c e s of t u b i n g t h e 1" and 1-1/8", o n l y a p p l y 
t h e p e n e t r o x a t t h e c e n t e r where t h e 1" and 1-1/8" a t t a c h a t t h e U 
BOLT. Apply p e n e t r o x 6" down on t h e 1" t u b i n g a t t h e 1/4-20 d r i l l 
h o l e s i d e . 

< > S t a r t by i n s e r t i n g t h e 1" BLACK coded s e c t i o n s w i t h t h e s i n g l e 
1/4-20 d r i l l h o l e i n t o t h e 1-1/8" BLACK s t i f f e n e r . ( I t e m 19, 2 0 ) . 
Make s u r e t h a t t h e U BOLT h o l e s a l i g n . A l s o , pay a t t e n t i o n t h a t t h e 
r e m a i n i n g d r i l l h o l e on t h e o p p o s i t e end i s i n t h e same d i r e c t i o n . 
( T h a t i s both s i d e s o u t e r h o l e s a r e DOWN). 

< > I n s e r t a U BOLT i n t o t h e element l o c k i n g t h e 1" t u b i n g i n t o t h e 
1-1/8" c e n t e r s t i f f e n e r . ( I t e m 12, 14, 1 5 ) . S e c u r e U BOLT w i t h t h e 
l o c k w a s h e r s and n u t s , t o keep U BOLT i n p l a c e . Do NOT t i g h t e n a t 
t h i s time. 

< > I n s e r t t h e BLACK p i e c e of 7/8" t u b i n g ( I t e m 2 2 ) , i n t o t h e 1" 
( I t e m 2 0 ) , s e l e c t i n g t h e PHONE code s e t t i n g a s c h o s e n on t h e RADIATOR. 

S e c u r e t h e 7/8" t o t h e 1" w i t h a #8 scre w . ( I t e m 1 1 ) . 

< > I n s e r t t h e BLACK c o l o r coded t r a p i n t o t h e exposed 7/8" t u b i n g 
and s e c u r e w i t h a #8 screw. ( I t e m 24, 22, 1 1 ) . 

< > P l a c e t h e 5/8" BLACK end t i p i n t o t h e exposed end of t h e t r a p 
and s e c u r e w i t h a #8 scre w . ( I t e m 26, 24, 1 1 ) . 

< > P l a c e t h e 5/8" end c a p on t h e end of t h e 5/8" t u b i n g . ( I t e m 26, 
10) . 

< > Check t o make s u r e t r a p d r a i n h o l e s and s c r e w s a r e f a c i n g 
downward. T h i s i s c o n t r o l l e d by t h e c o r r e c t p l a c e m e n t of t h e 1" i n t o 
t h e 1-1/8" c e n t e r s e c t i o n . 

< > Complete t h e r e m a i n i n g s i d e of t h e element f o l l o w i n g t h e same 
p r o c e d u r e a s above. 

< > T h i s c o m p l e t e s a s s e m b l y of t h e B l a c k D i r e c t o r Element. 

5 



ASSEMBLY OF REFLECTOR 

< > NOTE: The r e f l e c t o r i s s e t t o t h e l o n g e s t s e t t i n g c o l o r coded 
" I " o r CW. 

< > Repeat a l l of t h e above s t e p s u s i n g t h e BROWN c o l o r coded 
element s e c t i o n s and t r a p s . ( I t e m s 17, 18, 21, 23, 25, 10, 11, 12, 
14, 1 5 ) . 

< > Check t o make s u r e a l l d r a i n h o l e s a r e downward and element i s 
completed c o r r e c t l y . 

ATTACHING THE DIRECTOR AND REFLECTOR TO THE BOOM 

< > L o c a t e t h e B l a c k mark on t h e end of t h e boom c l o s e s t t o t h e 
R a d i a t o r . S l i d e t h e BLACK element onto t h e t o p s i d e of t h e boom. 

< > P l a c e a #40 Aluminum c l a m p i n g b l o c k under t h e element and on t o p 
of t h e boom, between t h e U BOLT. See Drawing. 

< > L e v e l t h e element w i t h t h e RADIATOR, making s u r e both e l e m e n t s 
a r e l e v e l w i t h e a c h o t h e r and a t r i g h t a n g l e s t o t h e MAST PLATE. 

< > T i g h t e n U BOLT making s u r e U BOLT i s b u t t e d up a g a i n s t BOOM. 
(NOTE: I f U BOLT i s not s e a t e d p r o p e r l y you c a n t i g h t e n U BOLT down 
on t u b i n g and i t w i l l a p p ear t o be t i g h t . To v e r i f y U B o l t i s s e a t e d 
c o r r e c t l y t a p bottom o f U BOLT w i t h a hammer t o i n s u r e i t i s snug 
a g a i n s t boom.) 

< > Repeat t h i s same p r o c e d u r e w i t h t h e R e f l e c t o r element a t o t h e r 
end of boom. 

< > Recheck a l l e l e m e n t s and c o n n e c t i o n s one l a s t t i m e. Make s u r e 
a l l e l e m e n t s a r e l e v e l and a r e a t r i g h t a n g l e s t o t h e mast p l a t e . 

T h i s c o m p l e t e s assembly o f antenna. 

6 



ATTACHING FEED L I N E 

< > P l a c e a 3/8" clamp ( I t e m 43) on e a c h p h a s i n g l i n e . P l a c e t h e s e 
clamps s o t h a t t h e h o l e s on t h e clamps a r e p o i n t i n g i n w a r d toward e a c h 
o t h e r . Use t h e 8-32 s c r e w and l o c k washer t o a t t a c h a s shown i n 
drawing. 

< > The 3/8" clamp i s p l a c e d 14-1/2" from t h e c e n t e r o f t h e s c r e w on 
¥tt» b l ° C k °f t h e F R O T T mIVETX BLUE element and t h e edge o f t h e 3/8" clamp. See Drawing. 

< > A t t a c h t h e "HOT" s i d e of t h e coax t o t h e p h a s i n g l i n e FURTHEST 
away from t h e mast. Use t h e r e m a i n i n g #8 l o c k washer and 8-32 nut t o 
s e c u r e t o t h e 8-32 s c r e w a l r e a d y on t h e 3/8" clamp. 

< > A t t a c h t h e BRAID s i d e of t h e coax t o t h e i n n e r p h a s i n g l i n e 
which i s c l o s e s t t o t h e mast i n t h e same manner u s i n g t h e #8 l o c k 
washer and 8-32 nut. 

< > Make s u r e t h e p h a s i n g l i n e c l o s e s t t o t h e mast, when i n s t a l l e d 
d oes not t o u c h t h e mast i t s e l f . 

< > Make s u r e t h a t t h e l e a d t o t h e p h a s i n g l i n e i s no l o n g e r t h a n 
2-1/2" p e r l e a d . 

CHECKING ANTENNA BEFORE FINAL INSTALLATION 

I f you w i s h t o c h e c k a n t e n n a on t h e ground i t needs t o be a t l e a s t 10 
t o 12 f e e t o f f t h e ground i n a h o r i z o n t a l p o s i t i o n . Do not put 
r e f l e c t o r on ground o r use o t h e r methods of c h e c k i n g . 

A 10 t o 12 f o o t wooden s t e p l a t t e r i s a good s t r u c t u r e t o do a sample 
check. 

Due t o t h e h i g h "Q" of t h e antenna i t w i l l c o u p l e w i t h ground. 
A r t i f i c i a l or r e a l . T h i s t y p e of c h e c k w i l l a l l o w you t o s e e t h a t t h e 
a n t e n n a i s t r y i n g t o d i p and does p o s s e s s a SVR c u r v e . However, due 
t o i t s n e a r n e s s t o ground t h i s c u r v e might be s h i f t e d l o wer i n 
f r e q u e n c y and not t o t a l l y bottom out t o 1:1. T h i s i s normal. 

A problem would be i n d i c a t e d i f a l l bands a r e showing i n e x c e s s of 2:1 
w i t h no d i p of any k i n d . 

WATCH OUT FOR A R T I F I C I A L GROUND 

A r t i f i c i a l ground i s p r e s e n t e d t o an a n t e n n a t h r o u g h v a r i o u s means. 
Guy w i r e s up under t h e antenna, r o o f top, o t h e r r e s o n a n t a n t e n n a s n e a r 
by a r e t h e most common. 

The a n t e n n a s h o u l d be a t l e a s t a 1/4 wave l e n g t h from any a r t i f i c i a l 
ground a t t h e l o w e s t o p e r a t i n g f r e q u e n c y of t h e a n t e n n a . I n t h e c a s e 
of t h e TA-33-MW t h e l o w e s t f r e q u e n c y i s 20 m e t e r s o r 14 MHZ. With 
t h i s i n mind t h e a n t e n n a s h o u l d be a t l e a s t 17 f e e t away from any 
a r t i f i c i a l ground. Remember t h i s i s a minimum. 

7 



To b r e a k up guy w i r e s u s e an i n s u l a t o r e v e r 4' f o r t h e f i r s t 16' or 
non m e t a l l i c guys. T h i s w i l l g i v e a non r e s o n a n t l e n g t h under t h e 
antenna and h e l p i t s performance. 

A s i g n of a r t i f i c i a l ground w i l l be a s h i f t lower i n f r e q u e n c y of t h e 
SWR c u r v e s and p o s s i b l y a d i p t h a t d o e s n ' t r e a c h 1:1 a t i t s l o w e s t 
p o i n t . A l s o , t h e SWR w i l l r i s e a t a f a s t e r r a t e when t u n i n g t o t h e 
h i g h e r p o r t i o n s of t h e band. 

I f you need any a s s i s t a n c e w i t h t h i s t y p e of a problem, p l e a s e c a l l u s 
on our e n g i n e e r i n g l i n e and we w i l l be g l a d t o d i s c u s s your 
i n s t a l l a t i o n w i t h you. 

USE OF A BALUN OR NOT 

We do n o t r e q u i r e t h e u s e of a b a l u n . I t i s n o t needed. The 
TA-33-MW, i s u s i n g our BALANCED M i l i t a r y "Q" match. 

I f a B a l u n i s u s e d make s u r e i t i s a 1:1. Keep t h e l e a d s r u n n i n g from 
t h e b a l u n t o t h e p h a s i n g l i n e s a s s h o r t a s p o s s i b l e . 

We recommend an 8 t o 12 f o o t s e p a r a t i o n between t h e TA-33-MW and any 
o t h e r beam on t h e same mast. 

USE OF AN R.F. CHOKE 

A l o t of u s e r s c o n f u s e a B a l u n and a Choke. They a r e not t h e same. 
I f you a r e e x p e r i e n c i n g some RF down your f e e d l i n e o r i f you want t o 
i n s u r e you have no RF down your f e e d l i n e t h e n a s i m p l e R. F. Choke 
made w i t h your f e e d l i n e w i l l work w e l l . T h i s choke c a n be made by 
c o i l i n g 5 t u r n s of your f e e d l i n e i n a 6" I n s i d e D i a m e t e r r i g h t a t t h e 
c o n n e c t i o n of t h e f e e d l i n e t o t h e RADIATOR. 

T h i s c o i l i s j u s t a loo p of your f e e d l i n e r o l l e d up l i k e a rope i n 
t h e s i z e mentioned. T h i s c o i l i s t h e n t a p e d i m m e d i a t e l y a f t e r t h e 
c o n n e c t i o n p o i n t t o t h e r a d i a t o r a t t h e boom. 

I f you have any q u e s t i o n s , o r i f we c a n be of h e l p , p l e a s e l e t u s 
know. 

8 
ta33mw/1290gaw 



BOOM 
TA-33-M/TA-33-M-VARC 

31 

28 

lllllllllllllll 
11 29 

Hardware f o r 1-1/2" or 
Mast 

BOOM S I D E 
, . o -

34 

14 
jo--' 

15 

.ffi 
.o--'_ _ 

0 0 
o 

12 o r 36 

..--61 34 or 35 

•27 MAST S I D E 



TA-33-M-VARC COMMON ELEMENT DIRECTOR 
BLACK 

19 20 
.15 , • 22 

-14 
24 

26 

10 

i ! •13 11 

•12 KEEP DRAIN HOLES DOWN 

COMMON ELEMENT REFLECTOR CODED BROWN 

IP a • 

.15 

...14 

17 18 
21 

23 
25 

10 

••13 11 

12 KEEP DRAIN HOLES DOWN 



TA-33-M-VARC 



COAX TA-33-M-VARC 

CONNECTS TO 
PHASING LI N E S 

5 TURNS 



PHASING L I N E DETAIL 

RED BDE 

PHASING L I N E S 

BLUE FDE 

H-X DRILL HOLE: 

••BOOM TA-33-M-WARC 

MAST 

\ 
MAST PLATE 

x=FEED POINT 

/ 43 
/ 
i 47 

44, 45, 46 s 

PHASING L I N E S 

RED BDE <£V 

.Side c l o s e s t t o mast 
c o n n e c t t h e b r a i d e d l e a d 

\B 

Xx 
X X 

HOT LEAD 
S I D E 

47 

^V. >v_ X 

t i g h t e n down u s i n g 1 s t s e t of 
l o c k w a s h e r and nut. Use 2nd 
l o c k w a s h e r and nut t o s e c u r e 
#1021 s o l d e r l u g a t t a c h e d t o 
coax. 

V N £ > X 
FEED 
POINT 

X^X. coax 

BLUE FDE 

KEEP THIS LEAD AS SHORT AND 
CLOSE TO COIL AS POSSIBLE 



TA-33-MW 

27-3/8* 2 5 t 15t 
12' 

48-1/4" 

1/2' REF 144' 

fol%. " cc 

1 6 - l / 2 t O t o c . 
1 3 - 3 / 4 " 3 5 

E=3 12 •_p: 
1/2' 

24 t 14+ 28-3/8" _ 27-5/8" 
12" j g 

1/2' 

72" BDE 

14-1/2" TAP POINT 

FDE 

71» 

2 3 t 14t 23-5/8' DIR 
12" T~l T" 1 r r 12" 4—1 I 1 1 — l -

1/2' 144' 

28,325-1.0-80w SWR READING WITH TOWER AT 45' 
24,943-1.0-85w 
21,225-1.0-90w 
18,118-1.0-90w 
14,175-1.0-90w 



TA-33-M-WARC 

TEST HEIGHT 45' 

SWR CODE I I 

2. 0 
. 9 
. 8 
. 7 
. 6 
.5 
. 4 
. 3 
.2 
. 1 
1.0 

14 MHZ 
F/B 20 DBD 

2. 0 
. 9 
.8 
. 7 
. 6 
. 5 
. 4 
.3 
.2 
. 1 
1.0 

18 MHZ 

0 

21 MHZ 
F/B 20 DBD 

2.0 
. 9 
.8 
. 7 
. 6 
.5 
. 4 
. 3 
. 2 
. 1 
1.01 

8 

24 MHZ 

9 

. 0 
9 
8 
7 
6 
5 
4 
3 
. 2 
. 1 
. 0 

28 MHZ 
F/B 20 DBD 


